
 COMMISSION MEETING MINUTES 
August 24, 2021 

Meeting held at 1434 Air Rail Avenue, Virginia Beach, VA 23455 Page 1 of 41 

No. Topic Page 

Call to Order 4 

Roll Call of HRSD Commission 4 

1. Awards and Recognition 4 

a. Commissioner Introduction 4 

b. Commissioner Reappointment 4 

2. Consent Agenda 5 

a. Approval of Minutes 5 

b. Contract Awards 5 

c. Task Order 5 

d. Sole Source 5 

3. Nutrient Compliance Plan Update 6-7

4. Engineering the Next Generation of Mainstream Nitrogen Removal Technology at
HRSD:  Partial Denitrification-Anammox (PdNA)

8 

5. Subordinate Trust Agreement Exclusion of Certain Locality Improvements from
Calculation of Operating Expenses
Resolution

9 

6. Water Infrastructure and Innovation Act (WIFIA) Tranche 2 Closing
[...]
 Product or service is part of standardization program to minimize training for maintenance 
and operation, and parts inventory 

 
Details:  Product includes the purchase of Fybroc centrifugal pumps. These pumps are installed at 
three odor control stations and the incinerator scrubber system at Williamsburg Treatment Plant and 
at other treatment plants in various processes. The existing centrifugal pumps were installed during 
the original construction of the pump stations and incinerators at Williamsburg Treatment Plant. The 
pumps will act as a direct replacement and allow for the use of existing pipework, pump bases and 
motors. These pumps also have a chemical compatibility with sodium hypochlorite, sodium hydroxide 
and muriatic acid used in the treatment process. This will also eliminate the need for staff training on 
a new system.  
 
 
 
 
 
 
 
 
 
 
 
 
 
 



Resource:  Jim Pletl 
 

CONSENT AGENDA ITEM 2.d.3. – August 24, 2021  
 
Subject: Steelco USA Lab 640SL Laboratory Glassware Washers 

Sole Source (>$10,000)  
 
Recommended Actions: Approve the use of Steelco USA 640SL Laboratory Glassware Washers by 
Sterilelink Inc. for use in the Water Quality Department. 
 
CIP Project:  GN018200 
 
Sole Source Justification: 
 

 Compatibility with existing equipment or systems is required 

 Support of a special program in which the product or service has unique characteristics 
essential to the needs of the program 

 Product or service is covered by a patent or copyright 

 Product or service is part of standardization program to minimize training for maintenance 
and operation, and parts inventory 

 
Details:  Product includes the purchase and installation of Steelco USA 640SL Laboratory Glassware 
Washers. Laboratory washers are essential to the laboratory operations as they ensure all glassware 
used throughout the laboratory are cleaned properly and do not interfere with analysis. The washers 
aid in properly preparing analytical glassware and other sampling containers used for sampling 
events to meet regulatory permits and other project requirements. The purchase of the same washer 
brand and model will allow for the use of existing washing racks and the ability to interchange racks 
between existing and new washer racks and reduce multiple maintenance contracts.  
 
 
 
 
 



HRSD Commission Meeting Minutes 
August 24, 2021 

 
Attachment #2 

 
 

Agenda Item 3. Nutrient Compliance Plan Update 
  



Nutrient Compliance Plan Update 
Commission Briefing

August 24, 2021



HRSD-River Basin Map

2



James River Basin: Annual Nitrogen Discharge

3



James River Basin: Annual Phosphorus Discharge

4



York River Basin: Annual Nitrogen Discharge

5



York River Basin: Annual Phosphorus Discharge

6



• Total Nitrogen
2,534 lbs discharged
-1,218 lbs permitted
1,316 lbs credit needed

3,506 lbs credit purchased
$3.86/lb
$13,533

Rappahannock River Basin: 2020 Discharge

7

• Total Phosphorus
740 lbs discharged
-87 lbs permitted
653 lbs credit needed

739 lbs credit purchased
$5.81/lb
$4,294



Nitrogen: James River Basin Exchange Submission

8



Phosphorus: James River Basin Exchange Submission

9



James River Basin Nitrogen Reduction Strategy

10



James River Basin WIP III Enhanced Nutrient Certainty Program

11



James River Basin Phosphorus Reduction Strategy

12



James River Basin WIP 3 Enhanced Nutrient Certainty Program

13



York River Basin Nitrogen Reduction Strategy

14



York River Basin Phosphorus Reduction Strategy

15



• C. Any publicly owned treatment works that is permitted under the 
Watershed General Virginia Pollutant Discharge Elimination System 
(VPDES) Permit pursuant to § 62.1-44.19:14 and is constructing or 
expanding the treatment works, wastewater collection system, or 
other facility used for public wastewater utility operations may, as an 
alternative to acquiring and using certain perpetual nutrient credits 
pursuant to subsection B of § 62.1-44.19:21, permanently retire a 
portion of its wasteload allocation if (i) notice is given by such 
applicant to the Department, (ii) a ratio of 10 pounds of nitrogen 
allocation for each pound of phosphorous allocation retired is also 
permanently retired and applied toward the land-disturbing project, 
and (iii) the general permit registration list is modified to reflect the 
permanent retirement of the wasteload allocation. Except for a water 
reclamation and reuse project at a treatment works, no more than 10 
pounds per year of phosphorous allocation may be applied toward a 
single project's postconstruction phosphorus control requirement.

Code of Virginia 62.1-44.19:21.2

16



• Questions?

Nutrient Compliance Plan

17



HRSD Commission Meeting Minutes 
August 24, 2021 

 
Attachment #3 

 
 

Agenda Item 4. Engineering the Next Generation of Mainstream Nitrogen Removal Technology at 
HRSD: Partial Denitrificaiton-Anammox (PdNA) 
  



Engineering the Next Generation of 
Mainstream Nitrogen Removal 

Technology at HRSD: Partial 
Denitrification-Anammox (PdNA)

Mike Parsons and Stephanie Klaus
8/24/2021



Conventional Nitrification-Denitrification

1 mole Ammonia
(NH3 / NH4 

+)
½ mol Nitrogen Gas

(N2 )

1 mole Nitrite
(NO2

-)
1 mole Nitrite

(NO2
-)

1 mole Nitrate
(NO3

-)

Autotrophic Bacteria
Aerobic Environment

Heterotrophic Bacteria
Anoxic Environment

75% O2 (energy)
~100% Alkalinity

25% O2 (energy)

40% Carbon (BOD)

60% Carbon (BOD)

Ammonia Oxidizing 
Bacteria (AOB)

Nitrite Oxidizing .
Bacteria (NOB)

2



Main challenges:
1. Sufficient retention of anammox while allowing for SRT pressure on other 

organisms
2. Nitrite availability for anammox through NOB  out-selection

Anammox = AnAOB

1

2

X
Mainstream Partial Nitritation/Anammox

Operational cost savings:
- 60% aeration
- 100% external carbon

Deammonification through Partial Nitritation-Anammox (PNA)

3



Lackner et al., 2014, WR

Sidestream vs. Mainstream PNA

4



DEMON® at HRSD York River (15 MGD)  - 2012

5



AnitaMox ® at HRSD James River (20 MGD) 2013

6



The complexity of NOB out-selection limits full scale 
implementation of mainstream deammonification

Lackner et al., 2014, WR Limited full-scale reports of mainstream anammox:
• Strass, Austria (Wett et al, 2013)
• PUB Changi, Singapore (Cao et al, 2016)
• Xi’an, China (Li et al, 2019)

Sc
ie

nt
ifi

c p
ub

lic
at

io
ns

Sidestream vs. Mainstream PNA

7



Operational cost savings: 
• 60% in aeration
• 100% in carbon

Operational cost savings: 
• 50% in aeration
• 80% in carbon

Taking a detour to achieve mainstream deammonification –
Partial Denitrification Anammox (PdNA) 

Increases Plant Capacity!8



Secondary 
ClarifierAerobicAnoxic

Anoxic 
Integrated 

PdNA 
AerAnaer

Primary 
ClarifierInfluent

Carbon 
Diversion

Anoxic 
Polishing 

PdNA 

Effluent

PdNA Implementation

E.g. IFAS, 
hybrid granular

E.g. MBBR, deep-bed 
filter, BAF, fluidized bed

Carbon Carbon

Ammonia vs NOx (AvN) aeration control

9



HRSD Mainstream Anammox Timeline (PdNA)

2012 
CE BNR 

Pilot 
Anammox

MBBR

2013 
CE BNR 

Pilot PdNA
MBBR

2018 
CE BNR 

Pilot PdNA
MBBR test 

carbon 
sources

2019 
YRTP Full-
scale PdNA
deep-bed 

filter

2020
YRTP Pilot  

PdNA
deep-bed 

filter

2020
JRTP pilot 

startup 
PdNA from 

scratch

Proposed: 
PdNA IFAS 

demo at 
James 
River

10



Recent Federal Grants: PdNA and Related Work

• EPA: When a Detour becomes a Shortcut: Mainstream Partial 
Denitrification/Anammox

– Lead: WRF
– Partners: DC Water, Northwestern, Columbia, others
– $886,000 total, $105,000 over two years to HRSD 

• DOE: Crossing the Finish Line: Integration of Data-Driven Process Control for 
Maximization of Energy and Resource Efficiency in Advanced Water Resource 
Recovery Facilities

 Lead: WRF
 Partners: DC Water, Denver Metro, BV, University of Michigan, Northwestern, ORNL, others
 $1.2 million, $120,000 over 2 years to HRSD

• DOE: Transforming Aeration Energy in Water Resource Recovery Facilities 
(WRRFs) through Suboxic Nitrogen Removal

 Lead: Carollo
 $2 million total, $80,000 over 2 years to HRSD

11



1. York River Full-Scale Filter
2. York River Filter Pilot
3. James River Pilot MBBR and IFAS
4. James River Full-Scale Demonstration and 

Future Design

PdNA Projects

12



York River Treatment Plant

13



Aeration Tanks – Original Setup (1983 - July 2018)

14

• Historic operation
– Fully aerobic

 Usually step fed primary effluent to slip ammonia (snail control and chlorination)
 Large chemical demand (caustic and ferric) 

– Aeration effluent quality
 Variable ammonia
 High nitrate (big demand for methanol & bleeds nitrite)

– YR was our last remaining plant with no automated aeration or DO control



Transition Denitrification Filters to PdNA

1. Tight methanol dosing control (+) 
(provide stable NO3 residual)

2. Rough AvN control upstream
3. Minimize backwash and air scour
4. Wait patiently

15



Aeration Tanks – Where are we now

16

• Intermittent aeration and intermittent step feed
– Both the aeration and PCE feed are intermittent

 Efficiently utilize influent carbon
– Tanks are controlled to maintain AVN ratio 

 Save alkalinity and maintain ratio for downstream anammox



• Methanol usage
– Historic avg = $425,000 per year ($35,000 per month)
– 2020 total methanol used was $30,000

• Savings from aeration tank upgrade and PdNA in filters
– PdNA activity first observed in November 2018

Denitrification Filter – Methanol Usage

 -

 1.0

 2.0

 3.0

 4.0

 5.0

 6.0

6/24/2018 10/2/2018 1/10/2019 4/20/2019

NH4 Removal

m
g/

L 

17



Confirming Anammox: Maximum Activity Tests and Molecular Measurements

18

Equates to 20 mg/L of ammonia 
removal capacity at full-scale



• Provided: 
– Large chemical savings: Methanol, caustic, ferric, hypo
– Blower energy savings
– Increased plant capacity and better use of influent COD

• In preparation for SWIFT:
– Optimize control on aeration tanks
– Continue to optimize filter performance 
– DEMON improvements to stabilize sidestream treatment

YR BNR Improvements Summary

19



York River Filter Pilot

Compare Methanol vs. Glycerol as carbon source at various loadings

Rahil Fofana

20



York River Filter Pilot

Objective 1: Determine design criteria and process capacity for PdNA filter

Conclusions:
• Somewhat higher PdNA rates and PdNA contribution to overall TIN 

removal in the glycerol filter (59% vs 50%)
• Maximum anammox activity: 1.5-3X higher than needed
• Good upstream AvN control is required to achieve low effluent TN
• Anammox cannot be easily washed out of the filter

Objective 2: Develop startup strategies for polishing filter technologies
• Started on 6/16/21, in progress

21



PdNA Plans for the James River Upgrade

Secondary 
ClarifierAerobicAnoxicInfluent

Return Activated Sludge

Waste Activated 
Sludge

Effluent

Nitrate Recycle

Anoxic Aer

External Carbon 
Addition

Anaerobic Anoxic

External Carbon 
Addition

Effluent

IFAS MBBR

22



Virgin 
Media

Preliminary 
Biofilm 
Media

MBBR Startup with glycerol

Justin Macmanus

23



Anammox were established in both MBBRs much faster than expected! 

24



GlycerolMethanol

IFAS Startup

Megan Bachmann

25



IFAS MBBR

IFAS and MBBR Design Considerations

Justin Macmanus

26



• IFAS reactor was able to achieve higher TIN removal rates 
than the MBBR

• Both reactors where able to reach low TIN limits as long as 
the upstream AVN was properly controlled

• PdNA IFAS in a second anoxic zone appears to be a viable 
treatment process for mainstream anammox
– This applies to any plant with a second anoxic zone (potentially 5 

more in HRSD) 

IFAS and MBBR Design Considerations

27



Polishing PdNA MBBR Configuration – Preliminary Design

28



Polishing PdNA MBBR Configuration – Proposed Design

Zone 2

29



James River Full Scale PdNA IFAS Demonstration

30



IFAS Aeration Tanks – Second Anoxic Zone

31

• Total volume with 9 tanks = 0.32 MG
• HRT is roughly 20 minutes 



Fixed Media IFAS (FIFAS) - Second Anoxic Zone 

32

• Wet weather management
• Construction
• Media type and surface area

– Limited options and data

• Provide effective mixing
• Provide effective biofilm control



Moving Media IFAS (MIFAS) - Second Anoxic Zone 

33

• Wet weather management
• Construction

– Baffle walls
– Screens
– Mixer

• Media type and surface area
– Lots of good choices

Update the green to red to match



PdNA Plans for the James River Upgrade

Secondary 
ClarifierAerobicAnoxicInfluent

Return Activated Sludge

Waste Activated 
Sludge

Effluent

Nitrate Recycle

Anoxic Aer

External Carbon 
Addition

Anaerobic Anoxic

External Carbon 
Addition

Effluent

IFAS MBBR

34



• Effluent TIN as low as 2 mg/L on certain days, and 
we frequently see TN less than 5 mg/L

• TIN loss across aerobic zone ~3 mg/L
• Anammox activity test as high as 0.6 g/m2/day

Anammox Activity Discovered in Aerobic IFAS = Mainstream PNA

Potentially due to:
• Low DO driven by AvN
• Ammonia residual
• Optimized aeration control35



The future!

Secondary 
ClarifierAerobicAnoxicInfluent

Return Activated Sludge

Waste Activated 
Sludge

Effluent

Nitrate Recycle

Anoxic Aer

External Carbon 
Addition

Anaerobic Anoxic

External Carbon 
Addition

Effluent

PdNA PdNAPNA

36



Questions?

37



HRSD Commission Meeting Minutes 
August 24, 2021 

 
Attachment #4 

 
 

Agenda Item 5. Subordinate Trust Agreement Exclusion of Certain Locality Improvements from 
Calculation of Operating Expenses Resolution  

















HRSD Commission Meeting Minutes 
August 24, 2021 

 
Attachment #5 

 
 

Agenda Item 6. Water Infrastructure and Innovation Act (WIFIA) Tranche 2 Closing Resolution and 
Presentation 

 
  















UNITED STATES 
ENVIRONMENTAL PROTECTION AGENCY 

WIFIA LOAN AGREEMENT 

for up to $476,581,587 

with 

HAMPTON ROADS SANITATION DISTRICT 

for the 

SUSTAINABLE WATER INITIATIVE FOR TOMORROW 
(SWIFT) – TRANCHE 2 PROJECT 

(WIFIA – N19152VA) 

Dated as of [●], 2021 

 

 



 

 

TABLE OF CONTENTS 

Page 

 DEFINITIONS AND INTERPRETATION ..........................................................2 

Section 1.  Definitions....................................................................................................2 
Section 2.  Interpretation ................................................................................................3 

 THE WIFIA LOAN ................................................................................................4 

Section 3.  WIFIA Loan Amount ...................................................................................4 
Section 4.  Disbursement Conditions .............................................................................4 
Section 5.  [Reserved] ....................................................................................................4 
Section 6.  Interest Rate .................................................................................................4 
Section 7.  [Reserved] ....................................................................................................4 
Section 8.  Payment of Principal and Interest ................................................................4 
Section 9.  Prepayment ..................................................................................................4 
Section 10.  Fees and Expenses .......................................................................................4 

 CONDITIONS PRECEDENT .............................................................................5 

Section 11.  Conditions Precedent ...................................................................................5 

 REPRESENTATIONS AND WARRANTIES ...................................................5 

Section 12.  Representations and Warranties of Borrower ..............................................6 
Section 13.  Representations and Warranties of WIFIA Lender .....................................6 

 COVENANTS .........................................................................................................6 